CRANFIELD UNIVERSITY

Pascal Finkbeiner

UNDERSTANDING THE REMOVAL OF NATURAL ORGANIC
MATTER USING ION EXCHANGE FOR DRINKING WATER
TREATMENT

SCHOOL OF WATER, ENERGY AND ENVIRONMENT
Cranfield Water Science Institute

PhD Thesis
Academic Year: 2016 - 2019

Supervisor: Professor Peter Jarvis, Professor Bruce Jefferson
April 2019






CRANFIELD UNIVERSITY

SCHOOL OF WATER, ENERGY AND ENVIRONMENT
Cranfield Water Science Institute

PhD Thesis

Academic Year 2016 - 2018

Pascal Finkbeiner

UNDERSTANDING THE REMOVAL OF NATURAL ORGANIC
MATTER USING ION EXCHANGE FOR DRINKING WATER
TREATMENT

Supervisors: Professor Peter Jarvis and Professor Bruce Jefferson

April 2019

© Cranfield University 2019. All rights reserved. No part of this
[...]
Bazri, M.M., Mohseni, M., 2016. Impact of natural organic matter properties on

the kinetics of suspended ion exchange process. Water Res. 91, 147-155.

Bolto, B., Dixon, D., Eldridge, R., 2004. lon exchange for the removal of natural

organic matter. React. Funct. Polym. 60, 171-182.

Bond, T., 2009. Treatment of disinfection by-product precursors. PhD Thesis,

Cranfield University.

Bond, T., Goslan, E.H., Parsons, S. A., Jefferson, B., 2011. Treatment of

disinfection by-product precursors. Environ. Technol. 32, 1-25.

Boyer, T.H., Singer, P.C., 2005. Bench-scale testing of a magnetic ion exchange
resin for removal of disinfection by-product precursors. Water Res. 39,
1265-76.

Boyer, T.H., Singer, P.C., Aiken, G.R., 2008. Removal of Dissolved Organic
Matter by Anion Exchange : Effect of Dissolved Organic Matter Properties.
Environ. Sci. Technol. 42, 7431-7437.

Cornelissen, E.R., Beerendonk, E.F., Nederlof, M.N., van der Hoek, J.P.,
Wessels, L.P., 2009. Fluidized ion exchange (FIX) to control NOM fouling
in ultrafiltration. Desalination 236, 334—-341.

Crittenden, J.C., Trussell, R.R., Hand, D.W., Howe, K.J., Tchobanoglous, G.,
2012. lon Exchange, in: MWH’s Water Treatment: Principles and Design.
John Wiley & Sons, Inc., Hoboken, NJ, USA, pp. 1263-1334.

Drikas, M., Chow, C.W.K., Cook, D., 2003. The impact of recalcitrant organic
character on disinfection stability, trihalomethane formation and bacterial
regrowth: An evaluation of magnetic ion exchange resin (MIEX) and alum
coagulation. J. Water Supply Res. Technol. - Aqua 52, 475-487.

European Commission, 2018. Proposal for a Directive on the quality of water
intended for human consumption. http://ec.europa.eu/environment/

water/water-drink/review_en.html (accessed 02 March 2018).

30



Chapter 2 Selective Removal

Finkbeiner, P., Jarvis, P., Jefferson, B., Moore, G., 2017. New insight on the
influence of physicochemical properties of natural organic matter on their
removal by suspended ion exchange, in: Proceedings of the 14th IWA
Leading Edge Conference on Water and Wastewater Technologies.

Florianopolis.

Frogbrook, Z., 2017. Natural Organic Matter in Drinking Water: Catchments.
Edinburgh.

Galjaard, G., 2010. SIX®: A New Resin Treatment Technology for Drinking
Water. Water Pract. Technol. 4, 1-13.

Grefte, A., Dignum, M., Cornelissen, E.R., Rietveld, L.C., 2013. Natural organic
matter removal by ion exchange at different positions in the drinking water
treatment lane. Drink. Water Eng. Sci. 6, 1-10.

Gregor, J.E., Powell, H.K.J., 1987. Effects of extraction procedures on fulvic acid
properties. Sci. Total Environ. 62, 3—12.

Hua, G., Reckhow, D.A., 2007. Characterization of Disinfection Byproduct
Precursors Based on Hydrophobicity and Molecular Size. Environ. Sci.
Technol. 41, 3309-3315.

Huber, S.A., Balz, A., Abert, M., Pronk, W., 2011. Characterisation of aquatic
humic and non-humic matter with size-exclusion chromatography - organic
carbon detection - organic nitrogen detection (LC-OCD-OND). Water Res.
45, 879-885.

Jarvis, P., 2015. The impact of changing water quality on treatment of NOM laden
water sources, in: Proceedings of the 6th IWA Specialist Conference on

Natural Organic Matter in Drinking Water. Sweden.

Jarvis, P., Mergen, M., Banks, J., Mcintosh, B., Parsons, S.A., Jefferson, B.,
2008. Pilot scale comparison of enhanced coagulation with magnetic resin
plus coagulation systems. Environ. Sci. Technol. 42, 1276-1282.

31



Chapter 2 Selective Removal

Kam, S.K., Gregory, J., 2001. The interaction of humic substances with cationic
polyelectrolytes. Water Res. 35, 3557—-3566.

Kastl, G., Sathasivan, A., Fisher, I., 2015. A selection framework for NOM
removal process for drinking water treatment. Desalin. Water Treat.
57(17), 7679-7689.

Kishore, K., Verma, N., 2006. Mass transfer study on counter current multi-stage

fluidized bed ion exchanger. Chem. Eng. Process. 45, 31-45.

Koreman, E., Galjaard, G., 2016. NOM-removal at SWTP Andijk (Netherlands)
with a New Anion Exchange, called SIX. Gewasserschutz - Wasser -
Abwasser 239, 50.1-50.13.

Leenheer, J.A., Croué, J.-P., 2003. Characterizing Aquatic Dissolved Organic
Matter. Environ. Sci. Technol. 37, 18A—-26A.

Li, X., Mitch, W.A., 2018. Drinking Water Disinfection Byproducts (DBPs) and
Human Health Effects: Multidisciplinary Challenges and Opportunities.
Environ. Sci. Technol. 52, 1681-1689.

Lin, Y., Lee, D.-J., 2013. Coagulation of Natural Organic Matters Using Aluminum
Tridecamer (Al13) with Counter lons. J. Water Sustain. 3, 239-249.

Matilainen, A., Vepsaldinen, M., Sillanpaa, M., 2010. Natural organic matter
removal by coagulation during drinking water treatment: A review. Adv.
Colloid Interface Sci. 159, 189-197.

Mergen, M.R.D., 2008. Impact of magnetic resin on DOC removal and

downstream water treatment processes. PhD Thesis, Cranfield University.

Mergen, M.R.D., Adams, B.J., Vero, G.M., Price, T.A., Parsons, S.A., Jefferson,
B., Jarvis, P., 2009. Characterisation of natural organic matter (NOM)
removed by magnetic ion exchange resin (MIEX ® Resin). Water Sci.
Technol. Water Supply 9, 199.

32



Chapter 2 Selective Removal

Mergen, M.R.D., Jefferson, B., Parsons, S.A., Jarvis, P., 2008. Magnetic ion-
exchange resin treatment: Impact of water type and resin use. Water Res.
42,1977-1988.

Metcalfe, D., Rockey, C., Jefferson, B., Judd, S., Jarvis, P., 2015. Removal of
disinfection by-product precursors by coagulation and an innovative

suspended ion exchange process. Water Res. 87, 20-28.

Richardson, S.D., Plewa, M.J., Wagner, E.D., Schoeny, R., Demarini, D.M., 2007.
Occurrence, genotoxicity, and carcinogenicity of regulated and emerging
disinfection by-products in drinking water: A review and roadmap for
research. Mutat. Res. 636, 178-242.

Sharp, E.L., Jarvis, P., Parsons, S.A., Jefferson, B., 2006a. Impact of fractional
character on the coagulation of NOM. Colloids Surfaces A Physicochem.
Eng. Asp. 286, 104-111.

Sharp, E.L., Parsons, S.A., Jefferson, B., 2006b. Seasonal variations in natural
organic matter and its impact on coagulation in water treatment. Sci. Total
Environ. 363, 183-194.

Shorney-Darby, H.L., Galjaard, G., Metcalfe, D., Rockey, C., 2014. Ceramic
membrane filtration of a surface water treated with ion exchange, in:
Proceedings of the American Membrane Technology Association

Conference, Las Vegas, NV. pp. 1-10.

UK Statutory Instruments, 2016. The Water Supply (Water Quality) Regulations
614.

USEPA, 1998. National Primary Drinking Water Regulations: Disinfectants and
Disinfection Byproducts. Fed. Regist. 63, 69390-69476.

Violante, A., Violante, P., 1980. Influence of pH, concentration, and chelating
power of organic anions on the synthesis of aluminum hydroxides and
oxyhydroxides. Clays and Clay Miner. 28, 425—-434.

33



Chapter 2 Selective Removal

Watson, K., Farré, M.J., Knight, N., 2015. Enhanced coagulation with powdered
activated carbon or MIEX secondary treatment: a comparison of
disinfection by-product formation and precursor removal. Water Res. 68,
454—-66.

Zhang, Y., Zhao, X., Zhang, X., Peng, S., 2015. A review of different drinking
water treatments for natural organic matter removal. Water Sci. Technol.
Water Supply 15, 442—-455.

Zheng, J., Sijm, M., Koremann, E., 2018. Final Report — January 2018, Combined
SIX ® , ILCA ® and CeraMac ® Pilot Testing at Invercannie Water
Treatment Works, Scottish Water. Andijk.

34



Chapter 2

Selective Removal

2.8 Supplementary Information

2.8.1 Pilot plant details

The SIX pilot plant consisted of ion exchange (Unit I) and in-line coagulation with

ceramic membrane filtration (Unit Il) (Figure S 2.1). For comparison, details of the

main treatment works sourcing the same water is shown.

Pilot Plant

Unit |

SIX contactors

Lamella separat

Flow: 7 m¥%h
Resin: 10-25 mL/L
Contact: 30 min

or
> /////// —{ SIX effluent
4444
Brine
discharge

>
Raw water

Regenerated

” —|
resin tank

Regeneration
vessel

Suspended resin (Lewatit S5128)

Fresh brine

Water treatment works
(Invercannie)

Gaw wateD

Flow: 34-48 ML/d

A

1

pH adjustment
to 6.9

Coagulant dosing

Flocculation Polymeric
mixers Membrane
Membrane:
0.04um, 27.9m’| ( permeate
21.4-30.2 LMH

Chloramination

.

Unit Il

pH adjustment
to 6.4

UVT based
coagulant dosing v
ILCA
Membrane: Y )
0.1 um, 25 m?2 Ceramic
150-250 LMH | | membrane

Final water

Figure S 2.1: Schematic of pilot plant, red: Unit |, suspended ion exchange, Lewatit

S5128 resin; green: Unit Il, coagulation (poly aluminium chloride) and membrane;

yellow: water treatment works in

aluminium chloride) and membrane.

35

Invercannie, Scotland, coagulation (poly



Chapter 2 Selective Removal

2.8.2 Coagulation control in pilot plant

In Unit 2 of the pilot plant (Figure S 2.1) polyaluminium chloride was added for
coagulation based on UVT values of water entering Unit Il. UVT measurement
were obtained using an online solids-compensated UVT Spectro::lyser (S::CAN,
Austria). UVT values are then transferred into coagulant dose using the following

equation (S2.1):
coagulant dose (ppm AlI3*) = S« UVT feed (%) — T (S2.1)

where S and T are variables determined by jar tests. The algorithms used during

the pilot trial can be found in Table S 2.1

Unit 2 was operated under varying conditions to determine critical flux and
optimise backwash (BW) regimes. The 10 different runs, partially with sub-runs,
are listed in Table S 2.1, giving start and end date, flux, coagulation control
algorithm and BW settings. Cleaning in place (CIP) was carried out between
different runs either by (a) conventional cleaning or (b) with ozone. The CIP
procedures for (a) used NaOCI (500-750 mg L), recirculating 2-3 h a volume of
up to 100 L at 1.5 m? h! followed by acidic H202 (100 mg/L, pH 2), recirculating
2-3 h a volume of up to 100 L at 1.5 m® h'* or (b) ozone (5.7, 8.3 mg/L) with a

circulation of 2-3 h.

36



Chapter 2 Selective Removal

2.8.3 Figures and Tables

Table S 2.1: Operational details of Unit Il (CCMF)

Run Start End  Flux Coagu- BW EBW EBW
date* date* | m2pt lation loading loading regime
control L m=2 L m=2
23/05 03/06 150 A, M1, M2 50 500 4X, 17
08/06 13/06 175 A, M* 50 500 4X, 1z
15/06 16/06 200 A 50 500 4X, 17
3b  20/06 30/06 200 A 50 500 4X, 1z
4a  04/07 10/07 250 A 50 500 4X, 17
4b  10/07 13/07 250 B 50 500 4X, 1z
4c  13/07 25/07 250 B 100 1000 4X, 17
5 26/07 03/08 200 B 100 500 4X, 1z
6a** 04/08 22/08 200 B 100 500 4X, 17
—
6b** 22/08 29/08 200 C 100 500 4X, 17
6c** 29/08 30/08 200 C 100 1000 4X, 1z
6d** 30/08 04/09 200 B 100 1000 4X, 17
7 04/09 11/09 200 B 166.67 1000 4X, 1z
8 11/09 19/09 200 B 166.67 1500 4X, 17
9 19/09 28/09 200 B 166.67 1500 1X, 1Z
10* 29/09 02/10 200 B 166.67 1500 1X, 1Z

*all dates refer to 2017, **run without SIX treatment (CMF), started without CIP
(cleaning in place), *** pilot plant off between 04 and 14 August; M1 (Manual
control = 0.39 ppm AI®* (23-25 May, 30-31 May and 08 June), M2 (Manual control
= 0.19 ppm AI** (29 May)); Coagulation control based on algorithm in Eq.2 with
A (S =-0.1326, T = 13.0003), B (S =-0.0752, T = 7.6324), C (S = -0.0657, T =
9.1588); power cut on 25 September, (S= -0.0602, T= 6.1059); Enhanced
Backwash (EBW) regime: X used NaOCI (100 mg/L free Cl2), Y used H202 (100
mg/L, pH 2).

37



Chapter 2 Selective Removal

Table S 2.2: Raw water physicochemical characteristics

Parameter Unit Minimum Maximum Average
DOC (mg LY 1.5 10.1 4.4
UVA (m?) 4.7 42 18.1
Turbidity (NTU) 0.2 1.4 0.6
Conductivity (uS cm) 33 74 51
pH Hydrogen 6.8 7.9 7.3
ion
Alkalinity (mgHcos- L) 10 29 20
Chloride (mgei- L) 4 8 6
Nitrate (mgnos-L1)  <0.5 1.28 0.74
Sulphate (mgsos- L) 1.9 4.5 3.1
(A) - B _
100 . (B) 250
i 80 1 XA ° & 200 XA a ® o
o 60 - o Xile A © 0O
o D sg | XA @
7)) 840 - XA @) 7)) 8150 1
£ 5 Axae® OO £S5 A
S 2207 § 2100 % o o
gl X§§%€ ®o E o " o
[} Q 50 A
@ -20 - 04
'40 T T T 1 O T T 1
-05 00 05 10 15 0.0 2.0 4.0 6.0
Removed DOC of fraction Removed DOC of fraction
(mg LY (mg L?)

@ removed sHAA-FP as a function of removed HPO
Aremoved sHAA-FP as a function of removed TPI
Xremoved sHAA-FP as a function of removed HPI
Oremoved sTHM-FP as a function of removed HPO
Aremoved sTHM-FP as a function of removed TPI
Xremoved sTHM-FP as a function of removed HPI

Figure S 2.2: Removal of the specific HAA- and THM-FP as a function of DOC

removal of the different fractions for SIX+CCMF treated water.

38



Chapter 2 Selective Removal

1.2 ] P1 P2 P3 P4
| | | |
o 1 - | | | 918 pg/L
@ | | | | DOC
g I I I 864 ug/L
208 { 761pgll | | N\J iy
o | | m
= | | 675 ug/L
€06 , , DOC
3 | |
o4 | |
® | | 403 pg/L
O]
¢ 02 : | DOC
. o,

Retention time (min)

— . -25/05/2017 = ===-- 12/06/17
--------- 05/07/2017 —14/09/17
— —20/09/17 Final Water w/o SIX

Figure S 2.3: Profile of final water of SIX+CCMF compared to CCMF for different

sample dates.

o 7 ([
L
o [
GD] 50 ® y [ )
Q
S~ 2 X @ %
G) —
58 X « xo 0
oe O
O o
T £
e et _25
(&)
c
2 50 °
:_:é 0 50 100 150 200 250 300
O Charge-specific DBP-FP in raw water
(mg meq)

O HAA-FP X THM-FP

Figure S 2.4: Change in charge specific DBP-FP as a function of the raw water

values.

39






Chapter 3 Combined NOM Properties

3 THE COMBINED INFLUENCE OF HYDROPHOBICITY,
CHARGE AND MOLECULAR WEIGHT ON NATURAL
ORGANIC MATTER REMOVAL BY ION EXCHANGE AND
COAGULATION

P. Finkbeiner?, G. Moore®, R. Pereira®, B. Jefferson?, P. Jarvis®*

aCranfield University, Cranfield, Bedford, MK43 OAL.

bScottish Water, Castle House, 6 Castle Drive, Dunfermline, KY11 8GG.

‘The Lyell Centre, Heriot-Watt University, Research Avenue South, Edinburgh,
EH14 4AP.

3.1 Abstract

The character of source waters and the state of resin (virgin or regenerated) are
important factors influencing the treatability of surface waters for natural organic
matter (NOM) removal by ion exchange (IEX). Three different source waters were
investigated using virgin and pre-used anion exchange resins, coagulation
(Coag.), and ion exchange combined with coagulation (IEX&Coag). In this
research hydrophobicity, size distribution and charge were used to evaluate the
removal of NOM. Dissolved organic carbon (DOC) removal by pre-used IEX resin
was 67-79%. A consistent ratio of different hydrophobicity fractions was found in
the removed DOC, while the proportion and quantity of the molecular weight
fraction around 1 kDa was important in understanding the treatability of water.
High NOM loading was associated with an increased concentration of this size
fraction. For pre-used resin, where the number of exchange sites were reduced
due to resin deterioration over time, this resulted in a limited removal as the
organic compounds were restricted to easily accessible exchange sites.
Comparatively, virgin resin achieved higher DOC removals (86-89%) as resin
fouling was absent. Higher initial charge density in the water resulted in higher
charge load removal. Charge density and the proportion of the hydrophobic

fraction were found to be important indicators for the specific disinfection by-

41



Chapter 3 Combined NOM Properties

product formation potential (sDBP-FP). The reduction of SDBP-FP depended on
the raw water composition and the resin state. Treatment of raw water with pre-
used resin decreased the sDBP-FP by between 2-43%, while the use of virgin
resin resulted in a reduction of between 31-63%. The highest water quality was
achieved when the combination of IEX and coagulation was used, reducing DOC
and the sDBP-FP well below that seen for either process alone.

3.2 Introduction

Treatment of surface water to remove natural organic matter (NOM) is important
for aesthetic reasons (Brezinski and Gorczyca, 2019), the reduction of both
disinfection by-product (DBP) precursors and the associated chlorine demand of
the water (Jeong et al., 2015), as well as minimisation of biofilm formation (EPA,
1994). NOM is derived from different sources and is distinguished between that
of an allochthonous and autochthonous origin. The latter is produced in the
aguatic environment as a result of microbial activity. For example, extracellular